
P a g e  | 1  

 

Version H – 29 March 2023 

Planning Proposal Pre-Gateway 

Planning Proposal  
to amend  

Bega Valley Local Environmental Plan 2013 

as follows:  

 

Yellow Pinch Dam - Water Treatment 

Plant (WTP) 

43 Red Gum Road, YELLOW PINCH (Lot 882 DP789858) 

Figure 1: Site aerial photo & draft proposed zoning.  

 

 

Prepared on behalf Bega Valley Shire Council for Approval & Engagement  

29 March 2023 

Version: H (FINAL Planning Proposal – Pre-Gateway)   



P a g e  | 2  

 

Version H – 29 March 2023 

Planning Proposal Pre-Gateway 

Figures 
Figure 1: Site aerial photo & draft proposed zoning. ........................................................................................................ 1 
[...]
2019 when Council was successful in securing $75,000 in grant funding from the Safe and Secure Water Program from 

Restart NSW. 

The project intention is to develop a new YPD WTP [Yellow Pinch Dam Water Treatment Plant] to supply potable 

water to the towns connected to the Tantawanglo-Kiah water supply system.   

The Tantawanglo-Kiah water supply system is owned and operated by Council.  It services the areas of Merimbula, 

Tura Beach, Pambula Beach and Pambula.  Water is also pumped to Candelo, Wolumla and rural properties when 

needed.  This water is currently disinfected by chlorine only.  The Yellow Pinch Dam is also supplemented by bore 

water from Bega via a 20 km pipeline.   

The current treatment (chlorination only) will not meet proposed health-based targets for drinking water (WSSA 

Health Based Targets Manual, October 2015). 

The project is currently being undertaken in 2 stages: 

• Stage 1 – Scoping study. 

• Stage 2 – Process options assessment, site investigations and reference design. 

Water treatment plant site selection 

As part of Stage 1 of the project, several areas have been identified as potential YPD WTP sites as shown in [the] 

figure 1 below.  These options were developed primarily by identification of flat areas of land which are: 

• On (or near to) the hydraulic grade line for gravity flow to minimise pumping and energy use; and 

• Near an existing main transfer pipeline from YPD to Merimbula to minimise pipeline connections. 

Preliminary investigations undertaken by the consultant, GHD, in consultation with Council eliminated some sites 

based on the estimated infrastructure cost as shown in red in figure 1 below. 

Net present cost analysis 

GHD have developed high-level capital and operating cost models for the purpose of comparing sites.  The net present 

cost models will endeavour to incorporate all elements that can be monetised (e.g., risk, biodiversity offsets etc.) and 

an assessment has been undertaken of carbon emissions associated with electricity (pumping) costs for each site, 

relating this to the carbon sequestered per hectare of trees. 

The initial cost assumptions have been refined following the findings of the environmental and cultural heritage 

assessments and the land valuations. 

The multi-criteria analysis revealed the preferred site to be Lot 882 DP 789858, 43 Red Gum Road, Yellow Pinch as 

shown in figure 3 on the basis of lowest net present cost, ease of acquiring site, minimal impact on neighbours, 

Council’s objective to achieve higher level of energy efficiency, and ease of access for operators due to the nature of 

works required to upgrade the existing access. 



P a g e  | 7  

 

Version H – 29 March 2023 

Planning Proposal Pre-Gateway 

Whilst the site presents a moderate to high constraint classification in the analysis, a conservative approach has been 

taken to estimate that amount of clearing required to achieve the Asset Protection Zone (APZ) with a buffer of 50m 

applied around the proposed structures (drying beds proposed to be located within the APZ) and the ability for the 

design to be reconfigured utilising more of the existing cleared areas within the site to further reduce the impact on 

biodiversity if required. 

A rezoning of the Property is required as its existing C3 Environmental Management zone prohibits the development 

of YPD WTP.  The introduction of a SP2 Infrastructure zone is proposed to permit the development without consent in 

accordance with the State Environmental Planning Policy (Infrastructure) 2007.  

 
Figure 3: Sites of interest investigated in the GHD Scoping Study (2021) (GHD Scoping Study Figure.4). 

Council’s website has a news storey dated 13 April 2022 that also highlights some of the issues with water quality in the 

southern area of the Shire set out below: 

Bega Valley Shire Council’s Water Services team are taking steps to improve water quality in the shire’s south 

following an increase in wet weather this year. 

High rainfall across the Yellow Pinch and Eden water catchments has seen clay sediment washing into dams and 

making its way to homes in the Eden, Merimbula, Tura Beach, Pambula, Wolumla and Candelo areas. 

Council’s Water and Sewerage Services Manager, Chris Best said while a permanent solution lies with improved 

treatment and filtration infrastructure, interim steps are being made to improve the situation. 

“We are changing the source of water supplies in these areas, starting with Eden, Pambula, Pambula Beach and 

South Pambula being switched over today.  “These areas will mostly receive water from our Towamba River pumping 

station, transferred via the Eden trunk main. 

“It’s important to note that water supplied from a new source will still receive disinfection, regardless of where it 

comes from. The water from any new source is still safe to drink. 

“Water obtained from the Yellow Pinch dam is also safe to drink even though it is often discoloured with fine clay 

sediment. 

“Sediment levels fluctuate with different weather conditions, and while rerouting water sources will have a positive 

effect on local water quality, discoloured water can return if heavy rain falls across our catchments.” 

Mr Best said the only permanent solution is to build a new water treatment and filtration plant at the Yellow Pinch 

dam. 

“This is coming, with funding from the NSW Government’s Safe and Secure Water Program contributing to treatment 

and filtration plants in Brogo, Bega and Yellow Pinch. Brogo is nearing completion, Bega is in the early stages of 

construction and the Yellow Pinch plant is scheduled to go live in 2027,” Mr Best said. 

“In the meantime, we are using the network to supply water from sources minimally impacted by sediment levels. 

These changes mean we can chase the best water supply as different sources come on and off-line. 



P a g e  | 8  

 

Version H – 29 March 2023 

Planning Proposal Pre-Gateway 

“Merimbula Airport and Fishpen will soon join the Eden and Pambula area in being connected to the Towamba River, 

and new works are underway to reroute the Merimbula, Tura Beach, Candelo and Wolumla supply from 

Tantawangalo Creek and the Bega River in the next few weeks. 

“As an interim measure, to improve water quality in these areas we are controlling the Yellow Pinch aerator to allow 

faster settling of suspended sediment.” 

Changes to water supply sourcing will remain until conditions at Yellow Pinch dam improve or until completion of a 

new water treatment and filtration plant. 

 

2.2 Concept Layout Overview 

Please see the attached GHD Reference Design Report (& Draft Plans) for the Water Treatment Plant (WTP). 

Please note that at this time ONLY a preliminary concept layout has been prepared to support this Planning Proposal 

and assess initial impacts for site.  The project will later go out for tender for detailed design and be assessed in 

accordance with Part 5 of the Environmental Planning & Assessment Act 1979 (EP&A Act). 

 

2.2.1 GHD Reference Design Overview 

Council has subsequently commissioned a Reference Design & Report from GHD to support this Planning Proposal.  The 

Report makes the following key statements: 

Executive Summary (p.1) 

Currently in the Kiah-Tantawangalo network, gas chlorination of raw water is the only means of treating water for the 

supply of Merimbula, Pambula, Eden, Tura, Wolumla, and Candelo, as well as rural customers connected to the trunk 

mains. A new WTP is required to provide water security to the region, meet health-based targets and adhere the 

Australian Drinking Water Guidelines (ADWG), particularly during periods where the raw water supply is impacted by 

heavy rainfall or other extreme events (e.g., algae blooms, bushfire). 

Currently in the Kiah-Tantawangalo network, gas chlorination of raw water is the only means of treating water for the 

supply of Merimbula, Pambula, Eden, Tura, Wolumla, and Candelo, as well as rural customers connected to the trunk 

mains. A new WTP is required to provide water security to the region, meet health-based targets and adhere the 

Australian Drinking Water Guidelines (ADWG), particularly during periods where the raw water supply is impacted by 

heavy rainfall or other extreme events (e.g., algae blooms, bushfire). 

Section 2.1 – Overall Design Criteria (p.7) 

Key objectives for the WTP were agreed upon during the Reference Design Basis of Design Workshop held on 24 of 

October 2022. They are as follows: 

– Meet future demand in accordance with overall strategy (short and long-term) 

– Meet water quality guidelines (HBTs and ADWG) 

– Ensure safety of public and operators 

– Meet environmental regulations and minimise disturbance to local community 

– Maximise environmental sustainability outcomes 

– Easy to operate, i.e., robust processes and low operator attendance 

– Easy to maintain, e.g., common plants across region 

– Meet budget and timing 

Section 2.3.1 – System Demands (p.8) 

A plant size of 17 ML/d will be adopted for the design of the Yellow Pinch WTP. This is based on peak day 

demands for the Merimbula, Candelo, Wolumla and Eden areas until nominally 2036 as advised by BVSC. From 2036 

onwards to 2051, the plant will only be required to supply Merimbula, Candelo and Wolumla. 

Section 2.3.2 – Clear Water Storage (p.10) 

During a meeting between GHD and BVSC on 26 September 2022, it was agreed that 3.4 ML clear water storage (CWS) 

will be adopted, based on storage requirements detailed in the Yellow Pinch WTP Options Report. 

On-site CWS of 3.4 ML is equivalent to around 4 hours of peak day demand (2.8 ML) plus local demands that 

draw directly from the trunk main (i.e. not connected to a separate storage in the network, nominally 0.6 ML). The 

reference design will split this storage between two equal-sized CWS tanks for operational flexibility. 

Section 3.1 – Overview of Process Units 

The water treatment process to be adopted for the Yellow Pinch WTP design is summarised below. Details on the 

process selection and additional background information is contained in the Yellow Pinch WTP Options Report. 

– Raw water from Yellow Pinch Dam gravitates to the new WTP site located at 43 Red Gum Road. There is an 

existing pipeline running from the dam through the WTP site. GHD is assisting Council to confirm the 

suitability of the raw water pipeline for raw water transfer to the new WTP as part of a separate scope of work. 



P a g e  | 9  

 

Version H – 29 March 2023 

Planning Proposal Pre-Gateway 

– Powdered Activated Carbon (PAC) dosing to a PAC contact tank at the head of the WTP 

– pH correction and addition of coagulant chemical 

– Flocculation 

– DAFF (combined DAF and filtration) 

– UV disinfection 

– Treated water relift pumping 

– Treated water stabilisation or pH correction 

– Chlorination 

– Fluoridation 

– Treated water storage (3.4 ML) 

– Washwater tank and sludge thickener 

– Sludge drying beds 

– Supernatant return to the head of the plant 

Section 3.2 – Reference Design Criteria 

Please note that the criteria are subject to detailed design and costings and may change as the project progresses. 

Figure 4: Reference Design Criteria – Key Assumptions & Criteria (Reference Report Table 10). 

 



P a g e  | 10  

 

Version H – 29 March 2023 

Planning Proposal Pre-Gateway 

 
 



P a g e  | 11  

 

Version H – 29 March 2023 

Planning Proposal Pre-Gateway 

 

Section 5 – Site Works 

The following is an overview of the siteworks required for the Yellow Pinch WTP Construction: 

– Modification of the existing property entrance 

– Access and site road works 



P a g e  | 12  

 

Version H – 29 March 2023 

Planning Proposal Pre-Gateway 

– Administration building with office, bathroom, laboratory and mechanical room 

– Chemical buildings housing all new chemical systems 

– Estimated 560 kW of solar power to be implemented on the following structures and locations. Note that this scope 

will be delivered by a separate subcontractor to the WTP D&C Contractor. 

• Admin/mechanical building 

• Chemical buildings 

• 2 No. clear water storage tanks 

• Ground mounted in cleared areas north of WTP 

– Vegetation removal 

– All bulk earthworks, levelling and surface treatments including pavement works required to allow full plant operation, 

including footpaths around the admin/mechanical building 

– Site stormwater system to be sized for 1% AEP floods including: 

– Design philosophy to disperse stormwater across the surface of the site as much as possible to avoid concentrated 

flows and potential erosion. 

• Swales across site to be sized 

• Culverts underneath roads 

– Groundwater removal system to include provision of suitable means to control groundwater underneath road 

pavements and sludge drying beds 

– Pipe cut-ins to existing raw water supply pipework from Yellow Pinch Dam and associated pipework reconfiguration. 

Separate treated water cut-ins are required to supply: 

• The Merimbula/Eden end of the network to the south-east, and 

• The Wolumla high level storage to the north-west. 

– Security fencing of WTP complex including actuated gate at entry from Red Gum Road with swipe card access to the 

primary access road. A manual lockable gate shall be provided between Red Gum Road and the secondary access point. 

 

2.2.2 Potential Impact Areas 

The following summary from the Preliminary Biodiversity Assessment Report (PBAR) outlines the potential impact areas 

of the future development based on the reference design (see the PBAR and discussion in Section below for details).  It 

is important to note that the majority of the ‘direct/direct partial impact’ areas are in existing disturbed areas (making 

up ~2.35ha of <30% of the total site area).  Impacts in the ‘potential modification’ areas can be minimised or mitigated. 

Figure 5: Table summarising areas of potential impact from Preliminary Biodiversity Assessment Report. 

Development area Area (ha) 

Direct impacts to facilitate the construction of the WTF and associated infrastructure (i.e., office etc) 0.39 

Direct impacts to allow for the construction of an access track to the site 0.44 

Direct impacts for the construction of a solar array 0.44 

Direct Partial impacts to native vegetation resulting in the loss of the canopy stratum to provide for 

Asset Protection Zones (APZs) for future infrastructure 

1.08 

Potential modification of areas outside of the direct impact area within the Subject Site, including 

ongoing grounds maintenance such as mowing. 

2.34 

Total potential impact areas for WTF 4.68  

 

2.2.3 Demolition of Existing Buildings 

The Proposal will include the demolition of the existing building on the Site which includes, but is not limited to, the 

existing two dwellings, sheds, on-site effluent system, etc.   

A more detailed Contamination Assessment is likely to support the Review of Environmental Factors (REF).  However, a 

preliminary review suggests there have not been any potentially contaminating uses in the history of the Site except for 

an on-site effluent system.  The existing on-site effluent system will be removed and remediated as required. 

The dwellings and/or Site may have some asbestos and this will be further assessed for removal by licenced asbestos 

professional(s) in accordance with SafeWork NSW requirements. 

 



P a g e  | 13  

 

Version H – 29 March 2023 

Planning Proposal Pre-Gateway 

2.2.4 Access, Traffic & Parking 

The Site is accessed from Red Gum Road which connects to the Princes Highway (classified road).  The photos below 

show that the connection to the Princes Highway is a sealed intersection with good sightlines in both directions.  There 

is a dedicated left and right-hand turn lanes from the highway providing safe access/egress to Red Gum Road.  This was 

likely constructed to service ‘Potoroo Palace’ – a native animal wildlife park on Red Gum Road. 